product name

Homelite YT16 Tractor UT-33015

Model: UT-33015

Save
Part Not Listed?Part Not Listed?
product name

Homelite UT-33015

...
...
XX
Tube- Fuel (6.25") (Yt-14, 16 & 18) HM-JA993277

...
1
Decal- Start-Stop HM-JA992954

...
2
Decal- Throttle HM-JA992223

...
3
Control- Choke HM-JA992191

...
4
Key- Ignition HM-JA343060

...
5
Decal- Cruise Control HM-JA993155

...
6
Decal- Warning HM-JA992953

...
7
Screw- (#10 X 3/4") HM-JA409036

...
8
Panel- Dash HM-JA993102

...
9
Washer- Flat (1/4") HM-JA452002

...
10
Screw- (#10-24 X 3/8") HM-JA403908

...
11
Control- Throttle HM-JA992177

...
12
Switch- P.T.O. HM-JA990135

...
13
Nut- Hex Lock (10-24) HM-JA444782

...
14
Nut- Hex (1/4-20) HM-JA443802

...
15

...
16
Switch- Key HM-JA992128

...
17
Screw- (1/4-20 X 1/2") HM-JA400104

...
18
Bolt- Steering Support HM-JA375978

...
19
Solenoid HM-JA995590

...
20
Nut- Mach (8-32) HM-JA444306

...
21
Washer- Lock (#8) HM-JA446112

...
22
Washer- Lock (1/4-20) HM-JA446130

...
23
Nut- Hex (1/4-20) HM-JA443102

...
24
Control Tower HM-JA992178

...
25
Tank- Gas HM-JA992011

...
26
Pad- Rubber HM-JA992235

...
27
Strap- Upper HM-JA992287

...
28
Cap- Fuel HM-JA992212

...
29
Screw- (10-24 X 1/2") HM-JA403910

...
30
Decal- Gasohol HM-305

...
31
Bracket- Gas Tank HM-JA992444

...
32
Bushing- Gas Tank HM-JA361117

...
33
Fitting- Tank HM-JA992162

...
34
Tube- Fuel (7-50") HM-JA993276

...
35
Screw- (1/4-14 X 3/4") HM-JA408404

...
36
Knob- Shut Off HM-JA375994

...
37
Washer- Lock HM-JA447218

...
38
Nut- R.H. (7/16-20) HM-JA443816

...
39
Bracket- Fuel Valve HM-JA993993

...
40

...
41

...
42
Tube- Fuel (28.00") (Yt-15) HM-JA994469

...
43
Cushion- Rubber HM-JA992309

...
44
Decal- Battery HM-JA992352

...
45
Cable- Battery HM-JA376124

...

...
47
Washer- (#10) HM-JA446116

...
48

...
49
Strap- Battery HM-JA496991

...
50
Battery HM-JA992202

...
51
Bolt- Battery HM-JA497001

...
52
Decal- Warning HM-JA992354

...
53
Screw- (5/16-18 X 5/8") HM-JA400182

...
54
Bracket HM-JA992444

...
55
Washer- Int Tooth (5/16") HM-JA447302

...
56
Nut- Hex (5/16-18) HM-JA443106

Homelite UT-33015

...
...
XX
Screw- (1/4-14 X 1") (Yt-14, 16 & 18) HM-JA408406

...
XX
Pad- Footboard (R.H.) HM-JA993324

...
XX
Footboard (R.H.) HM-JA993269

...
XX
Panel- R.H. Side HM-JA993349

...
XX
Screw- (1/4-14 X 3/4") (Yt-14, 16 & 18) HM-JA408404

...
XX
Washer- Plain (1/4") (Yt-14, 16 & 18) HM-JA453023

...

...
2
Panel- Hood HM-JA992163

...
3
Bumper- Rubber HM-JA992227

...
4
Pin- Attachment HM-JA992175

...
5

...
6
Pan- Seat HM-JA991241

...
7
Washer- Flat (5/16") HM-JA453009

...
8
Washer- Lock 5/16 Hvy. HM-JA446136

...
9
Screw- (10-24 X 3/8") HM-JA403908

...
10
Reflector HM-JA335757

...
11
Washer- Thrust HM-JA455063

...
12
Screw- (#10 X 1/2") HM-JA409254

...
13
Screw- (5/16-18 X 5/8") HM-JA400182

...
14
Screw- (1/4-20 X 3/4") HM-JA400108

...
15
Washer- Lock (1/4") HM-JA446130

...
16
Bracket- Rod. Ret. HM-JA376120

...
17
Rod- Hinge HM-JA376119

...
18

...
19

...
20
Screw- (1/4-14 X 1") (Yt-15) HM-JA408406

...
21
Forward Arm HM-JA993251

...
22
Decal- Fill Level HM-JA993684

...
23

...
24
Decal- Lo-Lift Position HM-JA991017

...
25
Screw- (10-24 X 1/2") HM-JA403910

...
26
Bolt- (1/4-20 X 1") HM-JA441604

...
27

...
28
Pad- Footboard (L.H.) HM-JA339612

...
29
Screw- (1/4-20 X 5/8") HM-JA400106

...
30
Footboard (L.H.) HM-JA991271

...
31

...
32
Panel- L.H. Side HM-JA993353

...
33
Plate & Shaft HM-JA993213

...
34
Washer- Flat (#10) HM-JA452002

...
35
Nut (#10-24) HM-JA444782

...
36
Retainer- Headlight HM-JA339626

...
37
Headlight HM-JA376091

...
38
Nut- (10-24) HM-JA444310

...
39
Clip- Grill Top HM-JA994470

...
40

...
41
Screw- (1/4-14 X 3/4") (Yt-15) HM-JA408404

...
42
Nut- Hex (1/4-20) HM-JA443102

...
43
Washer- Plain (1/4") (Yt-15) HM-JA453023

...
44
Washer- Lock (1/4") HM-JA446128

...
45
Screw- (1/4-14 X 1/2") HM-JA408405

...
46
Cowling HM-JA991291

...
47
Grille Hinge HM-JA392600

...
48
Lockwasher (#10) HM-JA446116

...
49
Screw- (1/4-20 X 7/8") HM-JA400110

...
50
Nut- Hex (5/16-18) HM-JA443106

...
51
Pin- Seat Support HM-JA376117

...
52
Contact- Interlock HM-JA376116

...
53
Control Arm HM-JA993208

...
54
Spring- Compression HM-JA376118

...
55
Pin- Cotter (3/32 X 3/4") HM-JA460014

...
56

...
57
Washer- Insulating HM-JA376122

...
58
Arm- Reverse HM-JA993249

...
59
Pedal- Rubber HM-JA345020

...
60
Nut- (5/8") HM-JA375810

...
61

...
62

...
63
Decal- Operation Warning HM-JA992953

...
64
Screw- (1/4-20 X 1/2") HM-JA400104

...
65
Tube & Support HM-JA993569

...
66
Connector HM-JA993159

...
67
Tubing- Reservoir (7.25) HM-JA993236

...
68
Bracket- Footboard HM-JA339627

...
69
Screw- Socket (#10-24 X 1/3/4") HM-JA434027

...

...
71
Segment HM-JA993985

...
72
Rod- Cruise Control HM-JA993331

...
73
Reservoir HM-JA993561

...
74

...

...
76
Decal- High Lift Position HM-JA991014

...
77
Screw- Hex Hd. Cap (5/16-18 X 1 1/4") HM-JA400190

Homelite UT-33015

...
...
XX
Screw- (1/4-20 X 5/8") (Yt-14, 16 & 18) HM-JA400106

...
1
Screw- (1/4-14 X 1") HM-JA408406

...
2
Bracket- Hitch HM-JA392590

...
3
Washer- Lock (1/4") HM-JA446128

...
4
Nut- Hex (1/4-20) HM-JA443102

...
5
Limiter- Bracket HM-JA993328

...
6
Rod-Dump HM-JA993259

...
7
Bolt- Rd.Hd.Sq. Neck (1/4-20 X 4 1/2") HM-JA993679

...
8
Washer (7/16") HM-JA453013

...
9
Spring- Compression HM-JA993681

...
10
Washer- Flat (5/16") HM-JA453009

...
11
Spring (Filter) HM-JA994573

...
12
Nut- Hex (5/16-18) HM-JA443106

...
13
Washer (Filter) HM-JA994574

...
14
Screw- (1/4-20 X 9/16") HM-JA408865

...
15

...
16

...
17
Screw- Hex (#10-16 X 1/2) HM-JA409704

...
18
Overhaul- Seal Kit HM-JA994565

...
19
Shaft- Motor HM-JA994577

...
20

...
21
Bulkhead HM-JA993275

...
22
Bolt- (1/4-14 X .44) HM-JA375978

...
23
Washer- Lock (1/4-20) HM-JA446130

...
24
Screw- (1/4-20 X 5/8") (Yt-15) HM-JA400106

...
25
Screw- (5/16-18 X 1/4") HM-JA400198

...
26
Guide- Front Belt HM-JA992244

...
27
Screw- (5/16-18 X 1 3/4") HM-JA400194

...

...
29

...
30
Pulley- Drive HM-JA991071

...
31
Clutch- Brake HM-JA993164

...
32

...
33
Seal Kit HM-JA994559

...
34
Nut- Lock (5/16-18) HM-JA444718

...
35
Plate- Retainer HM-JA993575

...
36
Check Valve Kit HM-JA994561

...
37
Bypass Valve Kit HM-JA994563

...
38
Clutch- Retainer HM-JA990128

...
39
Washer- Lock (7/16") HM-JA446148

...
40
Screw- (7/16-20 X 3) HM-JA400368

...
41
Screw- (3/8-16 X 2) HM-JA400270

...
42
Idler- Inside HM-JA339630

...
43
Washer- Flat (3/8") HM-JA453011

...
44
Washer- Lock (3/8") HM-JA446142

...
45
Nut- Hex (3/8-16) HM-JA443110

...
46
Bushing HM-JA328133

...
47
Spring- Extension HM-JA376088

...
48
Link- Dump HM-JA993254

...
49

...
50
Washer- Lock (5/16") HM-JA446134

...
51

...
52
Washer- Flat (1/4") HM-JA453023

...
53
Nut- Lock (1/4-20) HM-JA444708

...
54
Pin- Cotter (3/32-3/4") HM-JA460014

...
55
Union Arm HM-JA994568

...
56

...
57
Name Plate HM-JA994569

...
58
Cap- Rear Hub HM-JA993286

...
59
Rear Wheel Assy HM-JA993157

...
60
Key- (1/4 X 2.50) HM-JA993284

...
61
Bearing Assy. HM-JA142190

...

...
63
Ring- Snap HM-JA458039

...
64
Washer- Flat (1/2") HM-JA453017

...
65
Screw- (5/16 X 3") HM-JA400202

...
66
Screw- (3/8-16 X 1 3/4") HM-JA400268

...
67

...
68
Reinforcement HM-JA993295

...
69
Washer- Lock (5/16") HM-JA446136

...
70
Arm & Lug HM-JA993217

...
71
Bracket- Rotation Control HM-JA993257

...
72
Screw- (5/16-18 X .88) HM-JA408870

...
73
Screw- Set (1/4-20 X 1/2") HM-JA432005

...
74
Washer- Flat (5/16") HM-JA452006

...

...
76
Pivot- Bracket & Arm HM-JA994333

...
77
Hex Bolt- (5/16-18 X 1") HM-JA400188

...
78
Screw- (1/4-20 X 3/4") HM-JA400108

...
79
Screw- (5/16-18 X 3/4") HM-JA400184

...
80
Connector HM-JA993161

...
81

...
82
Screw- (M6 X 1 X 12Mm) HM-JA993677

...
83
Screw- (M8 X 1.25 X 50Mm) HM-88120

...
84
Bracket- Pivot HM-JA993253

...
85
Screw- (5/16-18 X 7/8") HM-JA400186

...
86
Screw- (10-24 X 5/8") HM-JA406005

...
87
Guide Belt HM-JA993567

...

...
89
Screw- (M8 X 1 1/4 X 120Mm) HM-JA993676

...
90

...

Homelite UT-33015

...
...
1
Lift Bar Assy. HM-JA993298

...
2
Washer- Lock Hvy. (3/8") HM-JA446142

...
3
Pin- Cotter (3/32 X 3/4") HM-JA460014

...
4
Bolt- Shoulder HM-JA376094

...
5
Pin- Roll (1/8 X 1") HM-JA461363

...
6
Knob Shift Lever HM-JA343497

...
7
Handle Assy. HM-JA142186

...
8
Handle Lift HM-JA993291

...
9
Pin- Groove HM-JA461347

...
10
Bushing HM-JA351587

...
11
Washer- Flat (3/8") HM-JA452006

...
12
Nut- Hex (3/8 X 16) HM-JA443110

...
13
Bracket- Brake Spring HM-JA181969

...
14
Rear Lift & Bushing HM-JA993296

...
15

...
16
Pin- Roll HM-JA461383

...
17
Washer- Flat (3/8") HM-JA453011

...
18
Washer- Lock (1/4") HM-JA446128

...
19
Nut- Lock (5/16-18) HM-JA444718

...
20
Screw- Socket HM-JA434027

...
21
Rod- Idler Act HM-JA376098

...
22
Bushing- Snap HM-JA376066

...
23
Lever- Clutch HM-JA993242

...
24
Nut- C'Lock (#10-24) HM-JA444782

...
25
Washer- Flat (5/16") HM-JA453009

...
26
Arm- Deactivating HM-JA994331

...
27
Rod- Brake HM-JA993138

...
28
Flange & Rod Assy. HM-JA993292

...
29
Cable- Lift HM-JA993289

...
30
Pulley- Lift Cable HM-JA376073

...
31
Retainer- Cable HM-JA376015

...
32
Spring- Compression HM-JA376092

...
33

...
34
Brake Lever HM-JA993243

...
35
Pedal- Clutch HM-JA344895

...
36
Nut- Push HM-JA375810

...
37
Decal- Park Brake HM-JA993338

...
38
Switch- Safety HM-JA991560

...
39
Spring- Comp Brake HM-JA376102

...
40
Arm- Brake/Clutch HM-JA993241

...
41
Nut- (5/16-18) HM-JA443106

...
42
Bolt- Shoulder (5/16-18) HM-JA375431

...
43
Screw- Slotted Truss Hd (#4-40 X 1) HM-JA402776

...

...
45
Latch & Lever HM-JA994327

...
46
Washer- Lock Hvy (5/16") HM-JA446136

...
47
Nut- Hex (#4-40) HM-JA444302

...
48
Nut- Hex (1/4-20) HM-JA443102

...
49
Bracket HM-JA376061

...
50
Screw- (1/4-14 X .44") HM-JA375978

Homelite UT-33015

...
...
1
Wheel- Steering HM-JA990346

...
2
Pin- Roll HM-JA461387

...
3
Bellow- Steering HM-JA993162

...
4
Shaft- Steering Wheel HM-JA339632

...
5
Screw- (1/4-20 X 1/2") HM-JA400104

...
6
Bearing- Steering Shaft HM-JA376074

...
7
Bushing HM-JA346133

...
8
Washer- Front Hub HM-JA375970

...
9
Pinion- Steering HM-JA339629

...
10

...
11
Nut- Hex (3/8-16) HM-JA443110

...
12
Washer- Lock (1/4-20) HM-JA446130

...
13
Nut- Hex (1/4-20) HM-JA443102

...
14
Pin- Roll HM-JA461383

...
15
Spacer- Steering HM-JA376108

...
16
Support- Steering HM-JA142203

...
17
Nut- (5/8-11) HM-JA443826

...
18
Spacer- Steering Gr. HM-JA376121

...
19
Ball- .312 Dia. HM-JA465006

...
20
Bushing HM-JA311555

...
21
Gear- Steering HM-JA392599

...
22
Nut- (1/2-13) HM-JA443118

...
23
Washer- Lock Hvy. (1/2") HM-JA446154

...
24
Washer- Flat (1/2") HM-JA453017

...
25
Screw- Hex (5/16-18 X 7/8") HM-JA400186

...
26
Washer- Flat (5/16") HM-JA453009

...
27
Washer- Lock (5/16") HM-JA446136

...
28
Nut- Hex (5/16-18) HM-JA443106

...

...
30
Washer- Flat (3/4") HM-JA453022

...
31
Spacer- Axle HM-JA313820

...
32
Pin- Cotter (1/4 X 1 1/2") HM-JA460064

...
33
Washer- Plain (1/4") HM-JA453023

...
34
Screw- (1/4-20 X 3/4") HM-JA408878

...

...
36
Bushing- Spindle HM-JA376065

...
37
Axle- Front HM-JA142188

...
38
Fitting- Grease HM-JA471225

...
39
Spindle- L.H. HM-JA992616

...
40
Bearing HM-JA310084

...
41
Screw- (3/8-16 X 2 1/4") HM-JA400272

...
42
Bar- Tie HM-JA992614

...
43
Spindle- R.H. HM-JA992617

...
44

...
45
Bolt- Tie Bar Mtg. HM-JA376085

...
46
Washer- Lock (3/8") HM-JA446142

...
47
Cap- Steering Wheel HM-JA990345

...
48
Arm- Steering HM-JA992368

...
49
Nut- Centerlock (3/8-16) HM-JA444762

...

...
51
Spacer- Balljoint HM-JA376115

...
52
Joint- Ball HM-JA376064

...

...
54
Washer- Lock (1/4") HM-JA446128

...
55
Washer- Wheel Retaining HM-JA312398

...
56
Bracket & Pad HM-JA994329

...
57
Screw- (1/4-20 X 5/8") HM-JA400106

...
58
Screw- (3/8-16 X 1 3/4") HM-JA400268

...
59
Spacer- Balljoint HM-JA376114

...
60
Pitman Arm HM-JA339631

...

...
62
Screw- (3/8-16 X 1 1/2") HM-JA992252

...
63
Nut- (3/8-24) HM-JA443112

...
64
Tube- Drag Link HM-JA992131

...
65
Rim & Tire Assy. HM-JA181964

Homelite UT-33015

...
...
1
Axle & Shaft (R) HM-JA994545

...
2
Washer- (20 X 29.5 X 2) HM-JA994543

...
3
Ring- (15) HM-JA994547

...
4
Axle- Shaft HM-JA994544

...
5

...

...
7
Drum- Brake HM-JA994549

...
8
Ring- (10) HM-JA994557

...
9
Shoe- Brake HM-JA994554

...
10

...
11
Brake- Assy (Cb-1) HM-JA994553

...
12
Brake Cover Assy. HM-JA994556

...
13
Bolt- (W/Washer) (8 X 20) HM-JA994558

...
14
Bearing (6203) HM-JA994541

...
15
Final Pinion Assy. HM-JA994538

...
16
Bearing- (6302) HM-JA994542

...
17
Case- Lower HM-JA994505

...
18
Screw- Tapping (8 X 35) HM-JA994516

...
19
Mission Case HM-JA994502

...
20
Screw- Tapping (8 X 30) HM-JA994515

...
21
Packing- (P16) HM-JA994509

...
22
Plug- (14) HM-JA994507

...
23
Vent Valve Assy. HM-JA994504

...
24
Upper Case HM-JA994503

...
25
Gear- Differential HM-JA994529

...
26

...
27
Packing HM-JA994508

...
28
Pinion- Differential HM-JA994532

...
29
Gear- Final (43) HM-JA994539

...
30
Bearing- (6006) HM-JA994535

...
31
Shaft- Diff. Pinion HM-JA994531

...
32
Bolt- (6 X 30) HM-JA994536

...
33
Packing- (G60) HM-JA994514

...
34
Washer- (.30 X 42 X 2) HM-JA994518

...
35
Bearing- (6004) HM-JA994527

...
36
Motor Gear Assy HM-JA994519

...
37
Main Shaft HM-JA994521

...
38
Bearing- (6202) HM-JA994528

...
39
Shaft- Idle HM-JA994523

...
40
Washer- Thrust HM-JA994525

...
41
Gear- (24) HM-JA994524

...
42
Shim- Assy. HM-JA994522

...
43
Sealant HM-JA994501

...
44
Needle- (20 X 26 X 12) HM-JA994526

...
45
Screw- Tapping (8 X 45) HM-JA994517

...

...
47

...
48

Homelite UT-33015

...
...
XX
Wiring Harness (Main) (Yt-14 Yt-16XX. Wiring Harness (Main) (Yt-15) HM-JA994379

...
XX

...
1
Cable- Battery (-) Black HM-JA376124

...
2
Harness- Headlights HM-JA990890